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PRE-CONSTRUCTION MEETING

5/13/88
s

TOP 10t: A. Explanation of Forms
B. Compaction of Contaminant in Area 5
C. Compaction of In-Place Radon Barrier Material
D. Safety

A. 1. Attachment 1 - This form will be used ;- a guide for all pre-con- !

struction meetingr.

2. Punch List - Items will be discussed to ensure there is no confu-
sion between MK-F and ICC over the Quality and Engineering re-
quirements.

3. _Farthwork/ Erosion __ Protection Checklist - These forms will not be
taed duriag the m'eting unless the need ariset. Basically this
form is MK-F's in-heuse inspection format and will be completed
bj Q.C. during consttuction.

D, See Punch List Items 1 l 2
.i

C. See Punch List Item 3
.

D. 1. Warning lights and/or stops will be required on the two County-

rord crossings near Collins Ranch.

2. Make sure heavy equipment has functional Lea.k-up alarms and fire
extinguishers.

MK-F would like to empnasiri that theme meetings are not just eye wash.
The pisns, procedures and methods of operacion dircussed in the Pre-Con-
struction meeting will be atrictly followed.

We lock forward to successfully completing the remaining con ~ * *uction act-
ivities this season and getting out the gete in '88.
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INSPEC 110f1 PROCEDUREg ,

; PREPARATOltY INSFF.CTION REPORT
{ '

Prolect: LXV01. 3050 dMITA

Featute o( Work: * DI M Al S/7E $RfA WS AND RA/MAI6AEE2% A'ME14ENT

Supervisor: Td M /5 / M f-#).e __

\ CONTRACTOR: INul) SIT /AL y/J37PD0 DES'

.

The following items at a aihimum are to be discussed at this meeting.

1. Review of the contract drawings and specifications.

2. Approval of shop drawings.
'

3. Approval of inspection and test reports on materi,als.
'

4. Availability of materials and equipment ceinited.

S. Completion of previous operations.

6. Any preparatory steps dependent on the r,iven feature of work to be started.

7. Environmental and safety precautions to be observed.
.

8. Quality stan Ind:, to be applied to tiie voik.

9. Testing requirements of the work. .

10. Pr <ratory inspection requirements of tlic Inspection Procedure for the given feature of wnrk.

.

Remarks: ![E A77R/KD ADM/77 PJ/AllH LIST
.

_.

_ _

|
rs of Inspection- MS* / 88 - ..

Resident inspector: 8 '// M T N F) b #6 3 8
v

Supervisor of Feature Work: 7#M d- (#f-#) *

.
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SUMMARY

Tdt DLffdJAl *S/TE- ME-det157%7E174W
MEE17NG

ttem 0 .i Date //- /B 8 7 Locatton>S1te D/s ENCAPflNA774N dfLL

Date Corn ective Action to be Completed byfBdB CK EErdfE MMMioMil.c /NAFTA#S

4IRER MATEXiRLS U.E) PtMit s'EuffED IMH AWD M.! ANDPLMED DN TDFCF 7NE ENCAI50lA7kW

LEll.fA_KEA 45) NEEDS TD BE turDP /NTb ND"X/D(d"STF/M /YrSPEl.d2656 KEK Mbbf

ENtWNEER/Nb.(DNfDWNCE. -//198A_

.Nd7E: EN6/ NEE 2/Nb AND ADM/r/ teNZXOL W//l HME rd flWlDEL 7NA77N/.S WDREl.S

42?MRE/ED M/OR ' 0 /Y4t/N40RdbMPA477NE. ANY MATER /AL DVEW 7NE PlMrg.7

Current Statun: I.M.]AL_/0_MME_7Ep AP)992/WTELY 56 t:0 % d5 7NE ZD/7Ma DFTHE

8#SRl AND.:SND_D/D SE Rate _7D CZEAN DF 7M_EEMJ/NJ_NG /EWileM W/7N Alol!T /IMY$

E85M -. .

.

Item i 2 0 ate //&B 7 Loe a t ta n / S t t e.gfJ.fv_ktfjpATMN LEV ,_

nate correct ave Act on ta be compteted by 4-b93AdRAf71PsDWA_4L ELV. ANDIAVARG3WLS VlPIRlD
\

|

SER! MEA {E.7LfK NAfEElAl NAS LY(RMEQI TN PMDB AND/TNfD W/IM TM ENfM5/XAAfMfils AREA?.CS
t

TN/S MMRIAL_NCED,$_.@_BE KEWJA' RED PETSPEl.D27bb A7FSDR 407 LN6WMt7A6 @ylDfrAAEL HM/

y'su rADL ELV. AND PAS 4/Nb SUB6NDL DENJ/7Y 7ESTNEED 721SE VECRED PK/dA

70 LM/4% AM7 dF 7NE_?MFC KEWCKE

ELYdEE/BtA170M 81 ENWNfff/Ms s PMf/Nir DENN/17EST'8Y SDAltly C&V7RN.

\ SPEC 02200
$_$AfE WDCK WM DeNE /N AKER US TD (DN/RDL ERM/DN D21.V| Current statun:

._SLWul7 |0NTTOL W/U. NAVE NEW PRbuBES R1C TNi$ AREA BY DC /4 A&
,

I
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QlfAI.tiY Cull 11101. I'lillGil I.1Sl' !.

SUttilAt<Y
l

|tcm f. 3 Date II.291Bb l.ocntton |SLte D/S ENtREDLA77attLE/.L

l' ate Corrective Action to be Completed by 4 /9 48 dPEEADfT 7Nol//TLANSEMA4ED

RECARGE Af MI//EMENr WEAD/EF AND WN/LP JHDrDMN, TNE f/E.STL/f7bf THE FANN

SMr/EE WA3 LEFrNeT*MEETIND THE M0WilFE AND(DMPACT/DN .500/2EMEM5 OFSPEC.Otro

.MD/11DFE: 9026KEATER DB2/Nb ddWPAtTKH dfMATEf/ALA A3 DE/ErMNED BY ASTM Db94

JIMDARD PtolTDK. DENS /TY: RAMN8Aff/ER M/IER/M3 $NALL BEleMPAlTED To AT

LEMr/A%s 65 MAX /MDM DEY EENJ/17 AS DETEEMINED HY ASTM D493
*

.

Current Stutun: I.f.l NAS NC#KED rNE MATEC/MA /N A /WSH/DN To k.|}P_PREVEArr

ANY EEAS/bN. KEF 0Z74014. A.S AND d2?DO 3.2 6.2. .b. 4
,

NME.'f 7NE enAb77 ||NRel DEPC NAS WE VEF/f/ED TNE MAIEE/ALS ON AWEAS /,2.L 14

FDR 6fADA17DN AND RI. KE&DIEElTNTL AND NA_V[_R? LWD TNESE A7EAC MEfr TNE/Z,85 /r vW ESEDN EAEAlb'ulAI74W CELL , W/TN.

.fEDUliEMDIS DFSPEl.O220D 2./.C.2.h
7 TEAT: //EE/ A HvfMMED,W/!NMEF/FMA774W 15T

TDrAlt//Tf37. PR%Wfr

WME.'$ THE EDMiT1 ElW7EOL MPT DN DS /7&; @/NED L1J CAMK.E.S FCC htW71/tt Vff/f//A77e(/

44. Z % , 4/, < % AND .139 % , li'E NAyE Alte KAN A NEW PAWRMf Tb_4Edulit :
VEK/TY WHArd3K NEW dPTH0/Ji2/WE, AND M2f, DRY UN/T LVE/bfr W/LL 8E .

._

o

RESl'LTA:

AL*/E.*3 THE NDMBER OfPAss/N6 7EST* RE&u/ RED AKE A6 FDilOW.S

ff?RSTl/frJ SibfES LALL}{/7bEM/RES m I.E BEiDW (Al%N Ft?/N7'Y/
_

_

P

AREA 4 ANDS i/7) DEN 3H7ES-/,E ABOVE (A7EN P6W7Ni F/R $ rllf r )

SLOPES LAll) (17J DENSITIES -I.E SELCWCATTH ?d/N7!!
_

f ZND L/f J
AREA 4 AND5 i/fJ DERC/7ES -/,E. AgbVE &ATlN M/NT//IEnDLifT)

ZND L/frAND ANY RDDIT?dWAL FANN BAEW!ER MRIERIALS MIKrMEETTNEN/IE:4
KE&D/RCHENT5 of3PEl.02200 Z,/d.Z.b. 6 fan 9/?EW AND PZ 72M77N6
AND SPEL.dZZM 3,4.D Z.b ie FMGilEMY Cf flEST PEK 2,oM vo' MAldD

BEfofE Zub l/FrLAN BE RALEDs TNE F/r3rL/ff ELEV. 4ND TNX.KNE.SS HMrBENDfL S
YEF/f/Eb KY HKF EN61NEETU MAlb THEDunt.ITYDEF. .oh!xTMN MA/Ef/ALS
MAY BEMED ON f/R$7407'Te A.TillrELEV.c dfDN2xo L/Fr/f //rl///*/.S
860dNreff.
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- @MK-FERGUSON
DAILY INSPECTION REPORT

* * " ' * * * * * * * Complete form in detail. If more space is needed. use another sheet.
Attach pertinent information such as test reports. delivery slips. refeiences

f 1. Contractor 2. Report No.
f.li e.L s e os ,s - / ff e a L ex 07 07/2-/87-

E 3. Contract number, site and (ctivity
4. Sheet No/

s

305c - D u ,c 6 N & o - U MT s . 4 F / oN.c

hFair OCieeev *
ua.wieu - remo: <osoo> - 8. <ieooi <* 8 ''h v-vr1

fn'd/o E 7. Construction work performed to day and location of work " " * ' ' 8
o.
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Spec. Parag'raph 8. Description of deficiencies discovered today and location. Report No.
. . Ar.d/or Dwg. No. Proposed remedial action, and expected date rework will be completed $ f - 1,3 'L

NA '

!

Spec. Paragraph Refer to
And/or Dwg. No. Report Nos 9. Rework completed this date

Yes No

A) n

10. Sampling and testing performed on and off jobsite this date
Spec. Paragraph (insert results below, then follow up with submission of originalsigned formalreports)
An / r Dwg. No.

Type of test performed. By Whom : Results Pass / Fail

MA

O

'
. .

"11, Remarks (include directions received from client, reason for Joe delay, visits by client's Rep, unusual
weather conditions and other information pertinent to the quality of the lob).

8A4

s

.

0
12, Conirectors Certification

This report is complete and correct and all material ano equipreent used and work performed during this reportirg
period are in complia os with the co ' tract plans and specifications, to the best of my knowledge, except as noted above.

[ //-[$'., , -

--
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@MK-FERGUSON DAILY INSPECTION REPORT e4 pen,_ ,gg =
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* * * * ' * * * * * * * * * * * * "
Complete form in detail. ||more space is needed, use another sheet. .
Attach pertinent information such as test reports. delivery slips. references.

1. Contractor
||s/her 'I k% 2.Repo,tNo.

jyy2.pg1
3. Contract number, site and activity 4. Sheet No,s

ffJV /)WJafo (YAlfAd 2 dI/
5. Weathe

@Fa!r Cloudy Max. Wi.:d ./[c. Temp: (0900) M 'F. (1600) 44 *F * # /-446
saf;; j,;;,. 2. Con.i,e 11.e .o,, ,e,,o,mee to .. .ne io . tion o, .o,, co;="*qs,

,

u w z.< ,a , wu , u r, a,a n. s .. a -<a /.

//'r/ e 'st sus t ab. e../<.9 ,, 1.w - % ,rai - se..is , J

All .s hu n 4wun
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Spec. Paragraph 8. Description of deficiencies discovered today and location. Report No.
, _ And/or Dwg. No. Proposed remedial action, and extected date rework will be completed ryt /_ . /gl

/,4./ / 4, / / &Aes frere |4w ff /*-S - DJ) Nstbr/'l (C W /'f,w w | d* % ^-

CA rs|-4 s | h /b6/rs4cl kr~ f f f8 AN.s

Spec. Paragraon Hefer t *And/or Dwg. No. Report Nos 9. Rework completed this date
Yes No

/, /f. /A $. A/ t'F-14&&-tt ja yy,:,n v.**''

10. Sampling and testing performed on and off jobsite this date
Spec. Paragraph (insen results below, then follow up with subrns'sso'on of originalstgned fcnnal repons)

*

" ' *9 ' '

Type of test performed. By Whom . Results Pass / Fail

JJM ff A.n
S.!!A 6A/ N fis/c~w) .1' /s4L / /~a./
/2 JM & /5' / y$+ss p2 / -sr* EN~- f sv./L y, ,/ pf,

.I A'.J.4A f/ /* fo 2 Ars Jr.h / prwdrs .f /v.x, &
/|A</A $'I' ? E JdQ 4W f* ssrfG ,;,/, pf,

|
t *

s . .
,.. .

11. Remarks (include directions received from client, reason for joo deiay, visits by client's Rep. unusual
weather conditions and other information pertinent to the Quality of the job).

- b,s W &| $ , A. co, ta Jm-/m , jh $/m, dw/a
..

f & AL & ff*|*YY / sfMdk, hY,
. , -

,

As $p, ks |, |A m[& .r & ' $ f A $ JnN en) M>ur W- /k
J i irr< W Ash wa] af ce,dl A,nar- 4dz 7as a >

_ ,

/ & & /r c6 str4 ' sv'' S Y / ft $ .4 | **c'4- iU $4.-

< - v

9 . Contractors Certification
__

-12

This report is come'ete and correct and all material and equipment used and work performed during this reporting
period are in compha os with the contract plan and sg,ecifications. to the best of my knowledge. except as noted above,

GC |f,,|Nk f~. q.g

_ _ _ _
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MK-FERGUSON COL ANY
A MoRRISON KNUOSE.N COMPANY

- CA amrve poa .

O -ORIGINAL
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|";22"Md4
EARTMWORX

L)[4~ALInspection / Verification checklist M/8 p g
Material Type Die contractor Mrdu r Me,
t.ocation AM,0W O 190 Y<#Mo P'# W

U
S 16 B
A S /
T A A

T

1. Materials are obtained from required excavations, approved
stockpiles, or from approved borrow areas. .x"

2. Material does not contain excessive amounts of organics.

or deleterious substances in accordance with specified
requirements. /

3. Maximum particle size is not greater than the compacted
lift thickness in any dimension and meets the spacified
compaction requirements. /

4. Required lines, levels, contours, and datum are identified
prior to the start of earthwork operations. /

5. Contaminated and uncontaminated materials are kept
separated during earthwork operations. #

6. Excavations are carried out to the lines and grades
specified, or as required by llealth Physics personnel. /

7. Earthwork operations are conducted in such a manner as to
prevent free standing water, contamination of
uncontaminated materials, and to protect exposed surfaces /.

from ocusion.
~

8.
All unstable material,f excavations,to a minimum depth

large stones and debris is
removod from bottoms a
of 12 inches. . /

9. Material is placed and cotapacted to the lines and grad is
in accordance with specified requirement.s. /

10. The method of dun.ging and spreading the material ensures '

the unifom distribution of the material. /

11. Material is pieced to a grade no flatter than 2 percentto facilitate drainage of water, f. !

p 12. Materials are not placed on frozen subgrade, nor are #
frozen materials used as fill.

|
1

0516M |

,

v
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~
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T A A
T

13. The loose thickness of each layer of material is not
greater than that required to achieve required compaction,
and in no case exceeds the maximum specified lift thickness /
requirement.

14 Each layer of material is compacted to at least the
minimum specified percent of maximum dry density required. /

15. During compaction the moisture content of the material is
maintained to achieve specified density, moisture is
uniformly distributed, and moisture is mainta.i.nad within #the specified limits as applicable.

16. Material placed at lower densities than specified or at-

moisture contents outside of the specified limits is
reworked to meet the specified requirements or is removed /
and replaced with acceptable material.

17. Equipment utilized for transporting, placing, or compacting /"
is in accordance with the specified requirements. ,

Remarks h)MAf bebM E4kdkM & W&s W A*bf $ (P-147.7O
_

.

g hi (*h$h $/

Inspector Date Reviewed By Date

.

.

4

w

O

0516M
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@^MK-FERGUSON
QA ENTRY NO. /M

DAILY INSPECTION REPORTp
Q ~ * * * * * '

Complete form in detail. || more spa:e is needed, use another sheet..
Attach pertinent information such as test reports, delivery slips, references.

1. Contractor 2. Report No. |

/]r -- A _< nA~ . OZ/? ~/SL
3. Contract number, site and activity

4. She t No. |
s

'N%~m r~, maler

5. Weather w ,- 6. C 'teFair Cloudy Max. Wind T_G Temp:(0900) 5A'F . (1600) 6'~sF g/g/,
Safj;>;gga 7. Con,t,uction ,= ,e,tormee io e.y .no ioc.iion o, . ora %a"''*''"gS__.., ,.

c .-
3-3 Rs+]L h e. L% $& w|F" L m A| % ,s & svtvs/

/
nd c/6n. A> ~x,d mh "E wt r.wnm

& Mf- > M e-e n.1w Mt/n (-*. Vet |e-no .+ 6 ) evJ?

.L]rn -iJr al.r A-n,_. w M e r - .,m.

-% kt+ mir FAA n x M. W k r r n.1/ mm &tnA.

O

~6RLGINAL

, ..
-

*s

U

i
\'

%



Spec. Paragraph 8. Description of def aciencies discovered today and loct, tion. Report No
And/or Dwg. No. Proposed remedial action, and expected date rework will be completed gf 09 3 -1

g3

|W w.g r

_~

Spec. Paragrapn Refer to Comoties with P&S
And/or Owg. No. Report Nos 9. Rework completed this date

y,, y,

dik rJfo% M w :-

1

on=:===
10. Sampling and testing performed on and off joesite this date

Spec Paragraph (insert results below, then follow up with submission of original signed formalreports)
'And/or Dwg. No*

Type of test performed By Whom Results Pass / Fail

CM~ CC Haasvaaw/cm.., ,J ;w z esw sr,We- M p-s s. E'
__ i 3- N 63 Gm F'

o ness .$ mSU & Th w %s rf cMec v-- CQ Ws 2,, S s

oee m g;res ve"-
,r's CO %awa,vc(dam ctm.ns,j Cn Ws P,, m,
Li

_._

,. . .

I

11. Remarks (include directior4 received from cisent, reason for job ceiay, visits by client's Rep. unusual
~

weather conditions and other information pertinent to the cuality of the job).

x f.-- r ~~ .ss- x!- r : e w -r m ='~ n) c~-,& ~ r,~ s /
nr

r+ n . ,,rr-- ,---- - 7-11a r- n ,-r n . ~THe Ar w iA>+# Mc km' N*M %--

, , ,

h ic, J C m- Ih-, *- WM =r~ w nrO W A -9 6no M *L - r- ~M' '~-/M*ry rs e

7%rm m At_rn J r ;< nc ~ > . rr.n ~ . - -r-!~ er w r ~. - n em w -*

-

~

12. Contractors Certification
This report is complete and correct and all material and equipment used and work performed during this reporting
period are m complia os with the contract plans and specificat%)s, to the best of my knowledge, except as noted above.

~

Oatepf, n 'We$ WM
-
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MK-FERGUSON COI. ANY 'ORIGlNAC
'

'T d *"A MofweSON KNUOSEN COMPANY
_.

.

Os cs .. .a iot

sr W4 [A[_YShY
#EARTHWORK i- ' - ' '

Inspection / Verification Checklist fag f rg o , _ _

Materia'. Type in.s 1:~mem e, rr _a Conttactor de , n et
/

.
ew,

Location h m . .- ene

U
S & N
A S /
T A A

T

1. Materials are obtained from required excavations, approved e
stockpiles, or from approved borrow areas. f.

2.
Materialdoesnotcontainexcessiveamountsoforkanics /

-
-

or deleterious substances in accordance with spec fied
requirements.

3. Maximum particle size is not greater than the compacted
lift thickness in any dimension and meets the specified ecompaction requirements. /

4. Required lines, levels, contours, and datum are identified
prior to the start of earthwork operations. /O 5. Contaminated and uncontaminated materials are kept
separated during earthwork operations. p

6. Excavations are carried out to the lines and grades
specified, or as required *3y Health Physics personnel. (

7. Earthwork operations are conducted in such a mannee as to
prevent free standing water, contamination of
uncontaminated materials, and to protect exposed surfaces / -

from erosion.

All unstable material,f excavations to a minimum depth
8. large stones, and debris is

removed from bottoms o
of 12 inches. /

/

9. Material is placed and compacted to the lines and grades
in accordance with specified requirements. /

10. The mathod of dt"nping and spreading the material ensures
fthe uniform distribution of the material. /

11. Material is placed to a Grade no flatter than 2 percent /to facilitate drainage or wster.

12. Materials are not placed on frozen subgrade, noe are /
frozen materials used as (Lil.

-

-

-

0516M

J



P*)' 7 af//.

MK-FERGUSON COMl WY offM$m# '
QUAUTY tynmasasegA 940fWWSON MA.UEN COWANY fl/ W S u
yy

ORIGINAL ..a= e'

O u
S N N

'

A S /

T A A
T

13. The loose thickness of each layer of material is not
action,

greaterthanthatcekutredtoachieverehutredcomkhickness /and in no case excee s the maximum spec' ied lif t
requirement.

14. Each layer of material is compacted to at least the
minin.um specified percent of maximum dry density required. .

15. During compaction the moisture content of the material is
maintained to achieve specified density, moisture is !unifomly distributed, and moisture is maintained within
the specified limits as applicable.

16. Material placed at lower densities than specified or at /-

moisture contents outside of the specified limits is /
reworked to meet the specified requirements or is removed
and replaced with acceptab.'.e material.

Eupmentutilizedfortransportink, requirements. placing, or cot 9 acting
/17.

is n accordance with tho specifie

.

Remarks Lb on_/- _'_I Les c. wm w n u_

.

nY/4& Tb{{So S
- v Date Reviewed By DateInspector

. .
,

.

w

$

U
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C.. MK FERGUSON COMPANY
ENGINEER'S D.AILY ACTIVITY &

a ucmscu.msesm ce"
INSPECTION REPORT

.

m .

W UMTR A SITE: DATE: /7g g 4, 9 9 / gg s y: g , p,g,g g *
R

W E ATHER: gh g,o SHEET: OF

SUBCONTRACTOR:
SHIFT

N 8 I, 5 0,J C
START 3 3. FINISH *1 7 2 -

INS?!CTORS NOTES

AC"IVITIES CCM TITS
%^C.*wcn V's r pau b co a a y s._ d- *

s s , , . ,. ,, _ ,,er ,,. n w.*
s .

L4 f.) hf1 wh / U f_. c <3 1 en $ h 6" Y- 0 :O* L # YY $*

2 . '' e,w.-- ,-:s .a e _ n- m n 7, . m .. . u,..s e. 3 ~ -, - ,,

%)- _ /* O n c c i s e. *;* .. =, A n s u . ._s t* M e r- e".1 u s t .** k w) %nt
*

.

Y Y *4 m /.st 2L 4 *f t r *' k re e f O %s * " * m/ t_

300 C* ? %
'3 4 ' E nowj ** ' . e s n or p1 * . . ./ . ! s y ~ c9 _

Q *,7. a

[* }M$ 'aJ ) F,oJ f M 'a/ 4 yW 'A 4 #. g .J 9 M dq 4 4 p, # . sm. A A 9""
*

I '__ 2J A. .# $ .J M' 2 * 2A A a & a ,_* ? kJ D "O (WO 88 M#A eL# d . f our [ gyn *

-_1s u csse L s as :o ds * < %J d M &ov A .a_ s O m *L 2.,,r n* w ._m ,J u
<

se

0$ PTA "[ 8 A m8 h $ $$

.

M

iORIGINAl. m__ ..

[ ,, _/1_ <'
- , , -

C A NTry wn /4v d]
,

-

PROM. EMS / DELAYS
,

-

_b% 6N 4 W '9L _ % W ''e 4 de b .% N I% 4 A F 'J M Ff e4 es
.

_
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INSPECTION REPORT
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SHIFT: '

DRil. Leo , Ta c. START f'J e o FIN!SH @ 34-
INSPECTORS NOTES

ACTI7ITIES CCMME'ITS
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T cubun u iMENis

FD lly Inspection Report / sy/ f

QA HRY NO. M
W:dnesday, May 4, 1988

V Chuck, Leroy and Steve took a sample for the petrographic analysis with Lambert -

from Wheeler pit. Chuck has been on the phone to San Francisco quite a bit this
PM.

Bill and I met with Weldon at Bodo to look at the low perm installation around
the exit road at the cell. Weldon wants an inspection for clean after lunch.
Bill G. looked at the ditch. It needs more cleaning before it can be passed.

I met with Emeric and James Ranch employees on the seeded area above the pile
to look at the stend of grass. There is definitely grass comk.g. More each
time I look. If it aan survive this summer I think it will be good enough.

Malco broke a water line at the Giant Station, but patched it up and finished
the clean up. CDH tomorrow.

Malco finish (d the clean up at the water treatment plant. CDH tomorrow. Alan
is working with them on material for backfill. Need source, proctor, radiological
clearance.

Don Blasdel notified us that Jake's insurance certificate was out of date. A
cell to his agent verified he has Ifability insurance but we need to know about
workman's comp. Alan will check with Jake tomorrow.

Clyde is putting asphalt emulsion on the top of the big pile to help control
dust from blowing. 3-4 PM.

Dawn's tire man dropped a tire on his toe. He lost the end of his big toe. Went
to emergency room abour 7-7:30 pM.

D:.wn mechanics working without good 'ights at night.

.f
~

jim Power y
|

Process Site - Push, load at : haul tailings to Bodo, 185 loads. Cat D-8L 2 Cat
' 988, 14 Dawn trucks. Cat E-6 pulled Mack truck on top of large pile. Water

truck maintaining roads. 4 Nielsons trucks bauling v.p. material, 51 loads.

Bado - Spread and compact tailings, Cat 14G, Cat water wagon, Cat D-6 Cat D-8.
Cat D-9, Cat 14G, and Car 631 excavate Cox S m and plc.ce low perm west of Cox
dam. Met with Bob Steele, Jim Powers Weldon Wood Wout leaving haul roads in
tcet on north and south slopes. Agreed that all a.eas would slope to drain.
C;t D-9 excavating far most western south slope of cell and placing material
fsr far cost western dike. Cat 966 and laborers relocate 6" water line from
C:x lake to temp. pond, SE of DS-2. Cat D-8, Cat'131 and Cat 950B excavate from

clay stockpile N of Bodo decon and fill in ar.as .a low perm on north slope.
Met with Bob Steele, Bruce Berry and Roy Dav $ on north slope at Bodo. 1. Steel
drum low para beTere placing milings. 2. Etat slope needs compacted in 12"

p)ltyers. 3. Ques lon '.ow perm between haul road.
I

'~' Wheeler pit - Screening plant running tod y. Chuck Payton and Leroy Fields took
field samples, 8" Type B. 10.5% u ld not pass durability by weight. Took 4629
.lb. to Lambert for petr graphic testing.

[hBillZebick
._

,
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